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TEST REPORT CERTIFICATION

Applicant : LG Electronics Inc.

Manufacture : LG Electronics Inc.

Factory : LG Electronics (Huizhou) Inc. Huitai Factory
Product Name : Pocket Photo

Model No. : (1)PD269 (2)PD269B (3)PD269P (4)PD269W
Serial No. : N/A

Brand : LG

Power Supply : DC 5V

Applicable Standards:

47 CFR FCC Part 15 Subpart C:2015
RSS-Gen (Issue 4), November 2014
RSS-247 (Issue 1), May 2015

ANSI C63.10:2013

FCC Public Notice DA 00-705

AUDIX Technology Corp. tested the equipment mentioned in accordance with the
requirements set forth in the above standards. Test results indicate that the equipment tested is
capable of demonstrating compliance with the requirements as documented within this report.
AUDIX Technology Corp. does not assume responsibility for any conclusions and
generalizations drawn from the test results with regard to other specimens and samples.

Date of Test: 2016.04.27 ~ 29 Date of Report: ~ 2016. 05. 03

Producer: m ('}\)\

(Annie Yu/Administrator)

Signatory: & ///.h/ [ /4,@1/_\,9&

(Ben Cheng/Manager)
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1. REPORT HISTORY

Revision Date

Revision Summary

Report Number

0 2015.05.03

Original Report.
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2. SUMMARY OF TEST RESULTS

Rule
Description Results
FCC IC

15.207 RSS-Gen §8.8 Conducted Emission PASS
15.247(d)/ RSS-Gen §8.9 Radiated Band Edge and PASS
15.205 RSS-247 §5.5 Radiated Spurious Emission
15.247(a)(1) RSS-247 §5.1(2) | 20dB Bandwidth PASS
15.247(a)(1) RSS-247 §5.1(2) | Carrier Frequency Separation PASS
15.247(a)(1)(111) | RSS-247 §5.1(4) | Time of Occupancy PASS
15.247(a)(1)(ii1) | RSS-247 §5.1(4) | Number of Hopping Channels PASS
15.247(b)(1) RSS-247 §5.1(2) | Maximum Peak Output Power PASS

Conducted Band Edges and
15.247(d) RS5-247§5.5 Conducted Spurioungmission PASS
15.203 - Antenna Requirement PASS

File Number: C1M1604320
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3. GENERAL INFORMATION

3.1. Description of EUT

Product Pocket Photo

(1)PD269 (2)PD269B (3)PD269P (4)PD269W
The difference lists for all models please see as below:

Model Appearance Color
PD269 Black, Pink or White
Model Number PD269B Black
PD269P Pink
PD269W White
The model PD269P was tested in this report.
Serial Number N/A
Brand Name LG

LG Electronics Inc.

Applicant 222 LG-ro Jinwi-myeon 451-713 Pyeongtaek-si,Gyeonggi-do
451-713, Korea

LG Electronics Inc.

Manufacture 222 LG-ro Jinwi-myeon 451-713 Pyeongtaek-si,Gyeonggi-do
451-713, Korea

LG Electronics (Huizhou) Inc. Huitai Factory
No.13 Hui Feng Dong Yi Road HuiTai Industrial Park of

Fact ) . .
actory ZhongKai Development Zone 516006 HuiZhou City,

GuangDong China

RF Features Bluetooth

Transmit Type ITIR
[IOutdoor Access Point

, [IFixed point-to-point Access Point
Device Category

Indoor Access Point

obile and Portable client device
USB Cable Shielded, Detachable, 0.8m, Bonded a ferrite core
Date of Receipt of Sample | 2016. 04. 25

File Number: C1M1604320 Report Number: EM-F160288
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3.2. EUT Specifications Assessed in Current Report

Moge [Fundamental Range | Chanmel | g0 Data Rat
Bluetooth 2402-2480 79 Fgl Ss S(I((}, ng_ I;’P ;TK/;‘ 1/2/3
Channel List

Channel Frequency Channel Frequency Channel Frequency

Number (MHz) Number (MHz) Number (MHz)
00 2402 27 2429 54 2456
01 2403 28 2430 55 2457
02 2404 29 2431 56 2458
03 2405 30 2432 57 2459
04 2406 31 2433 58 2460
05 2407 32 2434 59 2461
06 2408 33 2435 60 2462
07 2409 34 2436 61 2463
08 2410 35 2437 62 2464
09 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479
24 2426 51 2453 78 2480
25 2427 52 2454
26 2428 53 2455
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3.3. Antenna Information

Ar;?rﬁiiart Manufacture Antenna Type Frequency M?;(B(;]; -
SDBTPTR3015 partron Diclectric Chip 2400-2485MHz -3.74
Antenna
3.4. Test Configuration
Mode Duty Cycle (x) T (ms) Duty Cycle Factor (dB)
Bluetooth N/A 2.880 N/A
AC Conduction
Test Case Normal operation
Item Modulation Data Rate | Test Channel
. Notel GFSK 1Mbps 00/78
. Radiated Band Edge
Radiated 8DPSK 3Mbps 00/78
Test Case . . o
&?ﬁlated Spurious Emission GFSK IMbps 00/39/78
) GFSK 1Mbps 00/39/78
20dB Bandwidth
8-DPSK 3Mbps 00/39/78
Carrier Frequency GFSK lepS 00/39/78
Separation 8-DPSK 3Mbps 00/39/78
) GFSK 1Mbps 00/39/78
Time of Occupancy
8-DPSK 3Mbps 00/39/78
Conducted Number of Hopping GFSK 1Mbps 39
Test Case
Note2 Channels 8-DPSK 3Mbps 39
Maximum Peak Output GFSK 1Mbps 00/39/78
Power 8-DPSK 3Mbps 00/39/78
GFSK 1Mbps 00/78
Band Edges
8-DPSK 3Mbps 00/78
) o GFSK 1Mbps 00/39/78
Spurious Emission
8-DPSK 3Mbps 00/39/78
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Note 1:
[Mobile Device

mPortable Device, and 3 axis were assessed. The worst scenario for Radiated Spurious
Emission as follow:

m Lic
1 Side
1 Stand

Note 2: We performed testing of the highest and lowest data rate.

3.5. Tested Supporting System L.ist
3.5.1. Support Peripheral Unit

No. Product Brand Model No. Serial No. FCCID
1. |Notebook PC ASUS N20A N/A TLZ-BT253
3.5.2. Cable Lists
No. Cable Description Of The Above Support Units
Adapter: ACBEL, M/N AA90PM111,
1.

DC Cord: Shielded, Undetachable, 1.8m, Bonded a ferrite core
AC Power Cord: Unshielded, Detachable, 1.8m

3.6. Setup Configuration

3.6.1. EUT Configuration for Power Line and Radiated Emission

[

MNotebook

File Number: C1M1604320
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3.6.2. EUT Configuration for Conducted Test [tems

L]

MNotebook

3.7. Operating Condition of EUT

Test program “dogmon (cmd.exe)” is used for enabling EUT RF function under
continues transmitting and choosing data rate / channel.

3.8. Description of Test Facility

Test Firm Name : AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Test Location & Facility : No. 8 Shielded Room
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Semi-Anechoic Chamber

No. 53-11, Dingfu, Linkou Dist.,

New Taipei City 244, Taiwan

May 11, 2012 File on

Federal Communication Commission
Registration Number: 90993

IC Test Site Registration No.: 5183B-1
Renewal on September 17, 2014

Fully Anechoic Chamber

No. 53-11, Dingfu, Linkou Dist.,

New Taipei City 244, Taiwan

IC Test Site Registration No.: 5183B-4
Renewal on August 31, 2015

NVLAP Lab. Code : 200077-0
TAF Accreditation No : 1724
File Number: C1M1604320 Report Number: EM-F160288
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3.9. Measurement Uncertainty

Test Item Frequency Range Uncertainty
Conduction Test 150kHz~30MHz +3.5dB
30MHz~300MHz + 3.64dB
ﬁiﬁ‘:zg:; 300MHz~1000MHz +4.70dB
Above 1GHz + 1.60dB
Remark Uncertainty = kuc(y)

Test Item Uncertainty
20dB Bandwidth +0.2kHz
Carrier Frequency Separation +0.2kHz
Time of Occupancy +0.03sec
Maximum peak Output power +0.52dB
Conducted Emission Limitations +0.13dB
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4. MEASUREMENT EQUIPMENT LIST
4.1. Conducted Emission Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |Test Receiver R&S ESR3 101774 2016. 02. 04 1 Year
2. |A.M.N. R&S ENV4200 100169 2015.11. 17 1 Year
3. |Pulse Limiter R&S ESH3-Z2 100354 2016.01. 17 1 Year

4.2. Radiated Emission Measurement
4.2.1. Frequency Range 30MHz~1000MHz (Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |Spectrum Analyzer Agilent |N9010A-526| MY53400071 | 2015.09. 14 1 Year
2. |Test Receiver R&S ESCS30 100338 2015. 06. 24 1 Year
3. |Amplifier HP 8447D 2944A06305 | 2016.02. 11 1 Year
4. |Bilog Antenna CHASE CBL6112D 33821 2016.01. 30 1 Year

4.2.2. Frequency Range 30MHz~1000MHz (Fully Anechoic Chamber)

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. [Spectrum Analyzer Agilent E4446A | US44300366 | 2015.08.20 1 Year
2. |Amplifier HP 8449B 3008A02678 | 2016. 03. 04 1 Year
3. |Horn Antenna ETS'I;Imdgre 3117 00135902 | 2016.03.09 | 1 Year
4. |Horn Antenna EMCO 3116 2653 2015.10. 20 1 Year

2.4GHz Notch 7NSL10-244
5. Filter K&L 1 SE130.5-00 1 2015.07.22 1 Year
4.3. RF Conducted Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval

1. |Spectrum Analyzer| Agilent [N9030A-544| US51350140 | 2015.06.10 | 1 Year

File Number: C1M1604320
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5. CONDUCTED EMISSION MEASUREMET

5.1. Block Diagram of Test Setup

Shielded Room Setup Diagram

40cm
- >
EUT Peripherals
Test Receiver
80cm
Table 80/cm Table
AMN LISN
Ground Plane
5.2. Power Line Conducted Emission Limit
v Conducted Limit
requenc
E 4 Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ 5SMHz 56 dBuVvV 46 dBuV
5SMHz ~ 30MHz 60 dBuVvV 50 dBpV

Remark 1.: If the average limit is met when using a Quasi-Peak detector,
the measurement using the average detector is not required.
2.: The lower limit applies to the band edges.

5.3. Test Procedure

5.3.1. To set up the EUT as indicated in ANSI C 63.10. The EUT was placed on the
table which has 80 cm height to the ground and 40 cm distance to the

conducting wall.

5.3.2. Power supplier of the EUT was connected to the AC mains through an
Artificial Mains Network (A.M.N.).

5.3.3. The AC power supplies to all peripheral devices must be provided through
line impedance stabilization network (L.I.S.N.)

5.3.4. Checking frequency range from 150 kHz to 30 MHz and record the emission
which does not have 20 dB below limit.

File Number: C1M1604320
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5.4. Conducted Emission Measurement Results

PASSED.
Test Date 2016/04/29 Temp./Hum. 23 /62%
Test Voltage DC 5V (via USB)
Data: 2 File: D:test datalREPORT20161C 1M 1604XXX'C 1M1604320-C-D-RF.EMG (2)
BOLweI (dBuv) Date: 20116-04-29
70
CC 15C
60 | FCC PART 15C
50 A | FCC PART 15C (AV)
0 k K A B
i
30 il
20
10
o
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : No.8 Shielded Room Data no. : 2
Condition : ENVAZOO 100169 Phase : NEUTRAL
Limit : FCC PART 15C
Env. / Ins. : 23%C / 62% ESR3 (1774) Engineer : Tim
EUT i PD2E9P
Power Rating : pc 5V (via USB)
Test Mode i Operating
AMN Cable Pulse Emission
Freq. Factor Loss Att. Reading Level Limits Margin Remark

(MHz) (dB) (dB)  (dB) (dBpv)  (dBpv) (dBpv)  (dB)

1 6.187 11.29 .03 9.86 18.37 39.55 54.15 14. 6@ Average
2 6.187 11.29 .83 9. 86 31.@3 52.21 G64.15 11.94 QP

3 B.266 11.15 .83 9. 86 -1.86 19.98 51.25 31.27 Average
4 @.266 11.15 .83 9. 86 19.63 40. 67 61.25 20.58 QP

5 B.582 10.98 @.24 9.86 5.59 26.47 46, 08 19.53 Average
6 B.582 10.98 @.24 9.86 20.25 41.13 56.00 14.87 QP

7 2.915 11.09 @.11 9.87 9.42 30.49 46, 08 15.51 Average
8 2.915 11.89 @.11 9.87 17.64 38.71 56. 00 17.29 QP

9 8.456 11.91 @.19 9.88 9.26 31.24 50,08 18.76 Average
e 38.456 11.91 @.19 9.88 16.32 38.30 6o, 0a 21.7@ QP
11 z1.600 14.71 @.28 9.94 8.37 33.30 50,08 16.7@ Average
12 21.600 14.71 @.28 9.94 14.41 39.34 6o, 0a 20.66 QP

Remarks: 1. Emission Lewvel= AMN Factor + Cable Loss + Pulse Att. + Reading.
2. If the average limit is met when useing a quasi-peak detector;
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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Data: 1 File: D:'test data'REPORT2016'C1M160000(C 1M 1604320-C-D-RF.EM6 (2)
E“:'Lewl {dBuv) Date: 2016-04-29
70
CC 15C
ﬁoﬁﬂﬁﬁhh‘“““hnmih | FCC PART 15
] FCC PART 15 (AV
50 = - 1°Y)
b |
ki b
40 :
1
30
o
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : No.8 Shielded Room Data no. : 1
Condition : ENV4200 100169 Phase : LINE
Limit : FCC PART 15C
Env. / Ins. : 23%C / 62% ESR3 (1774) Engineer : Tim
EUT : PD2e9p
Power Rating : DC 5V (via USB)
Test Mode : Operating
AMN Cable Pulse Emission
Freq. Factor Laoss Att. Reading Level Limits Margin Remark

(MHz) (dB) (dB)  (dB) (dBpv)  (dBpv) (dBpv)  (dB)

1 B.199 10.68 B.083 9.86 11.81 31.58 53.67 22.09 Average
2 B.199 10.68 B.083 9.86 29.71 50.28 63.67 13.39 QP
3 B.278 16.62 B.083 9.86 8.41 28.92 51.12 22.20 Average
4  0@.270 10.62 .03 9.86 2e.14 4. 65 61.12 20.47 QF
5 B.343 10.58 .03 9.86 2.38 22.77 49.13 26.36 Average
6 B.343 10.58 B.03 9.86 16.98 37.45 59.13 21.68 QF
7 B.608 18.55 B.24 9.86 7.16 27.61 46. 00 18.39 Average
8 B.608 18.55 B.24 9.86 24.21 44. 66 56.00 11.34 QP
9 3.328 10.63 B.12 9.87 8.81 29.43 46. 00 16.57 Average
1l 3.328 10.63 B.12 9.87 28.74 41.36 56. 00 14.64 QP
11 21.946 13.75 B.28 9.94 1@.26 34.23 50. 00 15.77 Average
12 21.946 13.75 B.28 9.94 15.97 39.94 60. 60 208. 06 QP

Remarks: 1. Emission Lewel= AMN Factor + Cable Loss + Pulse Att. + Reading.
2. If the average limit is met when useing a quasi-peak detector;
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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6. RADIATED EMISSION MEASUREMENT
6.1. Block Diagram of Test Setup
6.1.1. Block Diagram of EUT
Indicated as section 3.6
6.1.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000 MHz
Antenna Tower
— Antenna height is varied from 1 m to 4 m
3m l
0.8m
Turn Table
Ground Plane
TEST EQUIPMENT
6.1.3. Fully Anechoic Chamber (3m) Setup Diagram for above 1GHz
Antenna Tower
[Ij Antenna height is varied from 1 m to 4 m
1.5m
Turn Table
Ground Plane
— TEST EQUIPMENT
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6.2. Radiated Emission Limits

In any 100kHz bandwidth outside the frequency band, the radio frequency power
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level. In addition, radiated
emissions which fall in restricted bands, as defined in Section 15.205 and RSS-Gen
Section 8.10 table 6, must also comply with the radiated emission limits specified as

below.
. Field Strengths Limits
Frequency (MHz) Distance (m)
pV/m dBuV/m

30 ~ 88 3 100 40.0
88 ~216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0

Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) dBuV/m =20 log (uV/m)

(2) The tighter limit applies to the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) Fundamental and emission fall within operation band are exempted
from this section.

(5) Pursuant to ANSI C63.10: 6.6.4.3, if the maximized peak measured
value complies with the average limit, then it is unnecessary to
perform an average measurement.

6.3. Test Procedure

The EUT setup on the turn table which has 1.5m height to the ground. The turn
table rotated 360 degrees and antenna varied from 1 m to 4 m to find the maximum
emission level. Both horizontal and vertical polarization are required. In order to find
the maximum emission, all of the interface cables were manipulated according to
ANSI C63.10-2013, RSS-Gen and RSS-247 regulation.

Frequency below 1 GHz:

Spectrum Analyzer is used for pre-testing with following setting:

(1) RBW =120KHz

(2) VBW >3 x RBW.

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

(7) When peak-detected value is lower than limit that the measurement using the Q.P.
detector is not required. Otherwise using Q.P. for finally measurement.
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Frequency above 1GHz to 10th harmonic:

Peak Detector:

(1) RBW = IMHz

(2) VBW >3 x RBW.

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

(7) When peak-detected value is lower than limit that the measurement using the
average detector is not required. Otherwise using average for finally measurement.

Average Measurement:

m Option 1:
(1) RBW =1 MHz
(2) VBW =1/T

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.
IOption 2:

Average Emission Level= Peak Emission Level+ D.C.C.F.

6.4. Measurement Result Explanation
mPeak Emission Level=Antenna Factor + Cable Loss + Meter Reading
m Average Emission Level I=Antenna Factor + Cable Loss + Meter Reading
CJAverage Emission Level= Peak Emission Level+ DCCF
Duty Cycle Correction Factor (DCCF)= 20log (TX ,,/100ms) presented in section
3.4
IERP= Peak Emission Level-95.2dB-2.14dB
6.5. Test Results
PASSED.
Test Date 2016/04/29 Temp./Hum. 23 /53%
Test Voltage DC 5V (via USB)
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6.5.1. Emissions within Restricted Frequency Bands

6.5.1.1. Frequency Below 1 GHz

Modulation GFSK Frequency TX 2402MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
208.48 9.86 4.05 19.97 33.88 43.50 9.62 Peak
288.02 12.96 4.58 23.78 41.32 46.00 4.68 Peak
416.06 15.80 5.80 13.12 34.72 46.00 11.28 Peak
497.54 16.93 6.43 7.71 31.07 46.00 14.93 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
133.79 11.56 3.48 12.62 27.66 43.50 15.84 Peak
288.02 12.96 4.58 14.53 32.07 46.00 13.93 Peak
486.87 16.80 6.35 12.14 35.29 46.00 10.71 Peak
554.77 17.74 6.47 6.50 30.71 46.00 15.29 Peak
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Modulation GFSK Frequency TX 2441MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBpuV/m) (dBuV/m) (dB)

69.77 6.63 2.90 15.73 25.26 40.00 14.74 Peak
288.02 12.96 4.58 23.21 40.75 46.00 5.25 Peak
359.80 14.64 5.28 17.34 37.26 46.00 8.74 Peak
497.54 16.93 6.43 8.54 31.90 46.00 14.10 Peak

Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
133.79 11.56 3.48 12.41 27.45 43.50 16.05 Peak
288.02 12.96 4.58 11.85 29.39 46.00 16.61 Peak
497.54 16.93 6.43 12.19 35.55 46.00 10.45 Peak
556.71 17.77 6.48 6.93 31.18 46.00 14.82 Peak
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Modulation GFSK Frequency TX 2480MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBpuV/m) (dBuV/m) (dB)

69.77 6.63 2.90 17.44 26.97 40.00 13.03 Peak
288.02 12.96 4.58 23.94 41.48 46.00 4.52 Peak
359.80 14.64 5.28 15.95 35.87 46.00 10.13 Peak
497.54 16.93 6.43 8.45 31.81 46.00 14.19 Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
133.79 11.56 3.48 13.53 28.57 43.50 14.93 Peak
288.02 12.96 4.58 13.72 31.26 46.00 14.74 Peak
484.93 16.77 6.34 13.08 36.19 46.00 9.81 Peak
554.77 17.74 6.47 6.95 31.16 46.00 14.84 Peak
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6.5.1.2. Frequency Above 1 GHz to 10™ harmonics

Band Edge:
Modulation GFSK Frequency TX 2402MHz

Level {dBu\//im)

107
100

3
80 [ ABOVE IGHZ(PK)
[ 6B

60
1

40

20

02310 2320, 2340, 2360, 2380, 2400. 2420, 2430
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2385.24 32.13 5.71 11.05 48.89 74.00 25.11 Peak
2390.04 32.16 5.72 8.00 45.88 74.00 28.12  Peak
2402.16 32.16 5.72 51.21 89.09 - - Peak
Level {dBuvim)

107
100

3

80 ABOVE [IGHZ(PK)

! -64B

60
1 2

40

20

i1
2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2350.56 32.08 5.68 11.23 48.99 74.00 25.01  Peak
2390.04 32.16 5.72 9.17 47.05 74.00 26.95  Peak
2402.16 32.16 5.72 44.92 82.80 - - Peak
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Modulation GFSK Frequency TX 2402MHz

107 Level {dBuvim)

100

80

60 ABOVE [IGHZ(AV)

T -64IB

20

N
2310 2320. 2340, 2360. 2380. 2400. 2420, 2430
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2336.76 32.08 5.68 -0.71 37.05 54.00 16.95 Average
2390.04 32.16 5.72 -1.75 36.13 54.00 17.87 Average
2402.04 32.16 5.72 50.66 88.54 --- ---  Average
Level (dBu\/im)

107
100

80

60 ABOVE [IGHZ(AV)

11 6B

o 2 \._“‘_‘

20

Il
2310 2320, 2340, 2360, 2380, 2400, 2420, 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2322.00 32.06 5.67 -0.73 37.00 54.00 17.00 Average
2390.04 32.16 5.72 -1.74 36.14 54.00 17.86 Average
2402.04 32.16 5.72 44 .43 82.31 - ---  Average
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Modulation GFSK Frequency TX 2480MHz
107 Level {dBuWim)
100
1
80 \\ ABOVE 1GHZ(PK)
117 6B
X w
3
40
20
n2450 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2479.84 32.28 5.82 49.67 87.77 - - Peak
2483.52 32.28 5.82 8.93 47.03 74.00 26.97  Peak
2528.16 32.34 5.89 11.11 49.34 74.00 24.66  Peak
107 Level {dBuVim)
100
1
80 i ABDVE 1GHZ(PK)
1 6B
) M
3
40
20
n2450 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2479.84 32.28 5.82 4391 82.01 - - Peak
2483.52 32.28 5.82 8.60 46.70 74.00 27.30  Peak
2526.80 32.34 5.89 11.57 49.80 74.00 2420  Peak
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Modulation GFSK Frequency TX 2480MHz
107 Level (dBuVim)
100
1
80
60 ABIDVE 1GHZ(AV)
T -64IB
40 ijf 3
20
n2450 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2480.00 32.28 5.82 49.14 87.24 -— ---  Average
2483.52 32.28 5.82 -0.88 37.22 54.00 16.78 Average
2484.80 32.28 5.82 -0.69 37.41 54.00 16.59 Average
107 Level {dBuv/m)
100
1
80
60 ABOVE 1GHZ{AV)
I -6dB
40 #._4#_.—»._1—} 2 3
20
02450 2460, 2470, 2480, 2490, 2500, 2510, 2520, 2530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2480.00 32.28 5.82 43.35 81.45 -— ---  Average
2483.52 32.28 5.82 -1.13 36.97 54.00 17.03 Average
2487.76 32.30 5.84 -0.73 37.41 54.00 16.59 Average
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Modulation 8-DPSK Frequency TX 2402MHz

107 Level {dBuvim)

100
3

80 ABOVE [IGHZ{PK)
1 -64IB

60

! 2
10
20
S0 230, 2340, 2360, 2380. 2400, 2420, 2430

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2344.56 32.08 5.68 11.13 48.89 74.00 25.11 Peak
2390.04 32.16 5.72 9.25 47.13 74.00 26.87  Peak
2402.04 32.16 5.72 48.58 86.46 -— -— Peak
107 Level {dBuVim)
100
80 3 ABOVE IGHZ{PK)
i -64B
60
1 2
40
20
n2310 2320. 2340. 2360. 2380. 2400. 2420. 2430

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

2329.20 32.06 5.67 10.67 48.40 74.00 25.60  Peak
2390.04 32.16 5.72 9.22 47.10 74.00 2690  Peak
2402.16 32.16 5.72 41.24 79.12 -—- -—- Peak
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Modulation 8-DPSK TX 2402MHz

Frequency

107 Level {dBuvim)

100

80

60 ABOVE [IGHZ(AV)

T -64IB

40 1 2 NP ———

20

[l
2310 2320. 2340. 2360. 2380.

Frequency (MHz)

Antenna at Horizontal Polarization

2400. 2420. 2430

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2312.40 32.03 5.65 -0.71 36.97 54.00 17.03 Average
2390.04 32.16 5.72 -1.87 36.01 54.00 17.99 Average
2402.04 32.16 5.72 45.25 83.13 - ---  Average
107 Level {dBuWim)
100
80 1
60 ABOVE [IGHZ(AV)
il 6B
40| 2 |\
20
n2310 2320, 2340, 2360, 2380, 2400. 2420, 2430
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2311.80 32.03 5.65 -0.56 37.12 54.00 16.88 Average
2390.04 32.16 5.72 -1.53 36.35 54.00 17.65 Average
2402.04 32.16 5.72 37.94 75.82 --- ---  Average
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Modulation 8-DPSK

TX 2480MHz

Frequency

107 Level {dBuvim)

100

80

ABOVE 1GHZ(PK)

| 6B

e

40

20

3
MWAMAMMMMMW

[l
2450 2460. 2470.

2480.

2490,
Frequency (MHz)

2500. 2510. 2520. 2530

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2479.76 32.28 5.82 46.64 84.74 --- --- Peak
2483.52 32.28 5.82 9.06 47.16 74.00 26.84  Peak
2489.60 32.30 5.84 11.19 49.33 74.00 24.67  Peak
107 Level {dBuWim)
100
80 1‘\[ ABOVE 1GHZ(PK)
1l 6B
60 w
3
40
20
n2450 2460, 2470, 2480, 2490, 2500. 2510, 2520, 2530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2479.84 32.28 5.82 40.96 79.06 - - Peak
2483.52 32.28 5.82 9.95 48.05 74.00 2595  Peak
2502.96 32.30 5.84 11.19 49.33 74.00 24.67  Peak
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Modulation

8-DPSK

TX 2480MHz

Frequency

107 Level {dBuvim)

100

80
60 ABIDVE 1GHZ(AV)
I “6dB
40 ol s 3
20
n2450 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2480.00 32.28 5.82 43.48 81.58 -— ---  Average
2483.52 32.28 5.82 -1.27 36.83 54.00 17.17 Average
2512.40 32.32 5.87 -0.71 37.48 54.00 16.52 Average
107 Level {dBuv/m)
100
80 1
60 ABOVE 1GHZ{AV)
I _64B
40 _‘_’“*____’J 33
20
02450 2460, 2470, 2480, 2490, 2500, 2510, 2520, 2530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
2480.00 32.28 5.82 37.72 75.82 - ---  Average
2483.52 32.28 5.82 -1.23 36.87 54.00 17.13 Average
2485.04 32.28 5.82 -0.62 37.48 54.00 16.52 Average
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6.5.2. Emissions outside the frequency band:

The emissions (up to 25GHz) not reported for there is no emission be found.

Modulation GFSK Frequency TX 2402MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4805.00 34.22 7.86 -0.70 41.38 54.00 12.62  Peak
7205.00 35.80 9.22 -1.69 43.33 54.00 10.67  Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4800.00 34.22 7.86 -1.53 40.55 54.00 13.45  Peak
7205.00 35.80 9.22 -1.14 43.88 54.00 10.12  Peak
Modulation GFSK Frequency TX 2441MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBpV/m) (dBuV/m) (dB)
4885.00 34.26 8.47 1.51 44.24 54.00 9.76  Peak
7325.00 35.80 9.89 -2.95 42.74 54.00 1126  Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4885.00 34.26 8.47 2.11 44 .84 54.00 9.16  Peak
7325.00 35.80 9.89 -1.69 44.00 54.00 10.00  Peak
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Modulation GFSK Frequency TX 2480MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

4960.00 34.29 8.68 2.21 45.18 54.00 8.82  Peak
7440.00 35.80  10.40 -2.80 43.40 54.00 10.60  Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin

Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBpV/m) (dBuV/m) (dB)

4960.00 34.29 8.68 3.78 46.75 54.00 7.25 Peak
7440.00 35.80  10.40 -1.87 44.33 54.00 9.67 Peak

6.5.3. Emissions in Non-restricted Frequency Bands

All emission levels below the 15.209 general radiated emissions limits is not

required.
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7. 20dB BANDWIDTH MEASUREMENT

7.1

7.2.

7.3.

7.4.

Block Diagram of Test Setup

Specification Limits

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band
may have hopping channel carrier frequencies that are separated by 25kHz or
two-thirds of the 20dB bandwidth of the hopping channel, whichever is greater.

Test Procedure

Following measurement procedure is reference to DA00-705:
(1) Set RBW close to1% of OBW.

(2) Set VBW>RBW.

(3) Detector = Peak.

(4) Trace mode = max hold.

(5) Sweep = auto couple.

(6) Allow the trace to stabilize.

(7) Setting channel bandwidth function x dB to -20 dB to record the final bandwidth.

Test Results
Please refer to Appendix A
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8. CARRIER FREQUENCY SEPARATION MEASUREMENT

8.1. Block Diagram of Test Setup

8.2. Specification Limits

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band
may have hopping channel carrier frequencies that are separated by 25kHz or
two-thirds of the 20dB bandwidth of the hopping channel, whichever is greater,
provided the systems operate with an output no greater than 125mW.

8.3. Test Procedure

Following measurement procedure is reference to DA00-705:

(1) Span = wide enough to capture the peaks of two adjacent channels
(2) RBW > 1% of the span

(3) VBW>=RBW

(4) Sweep = auto

(5) Detector function = peak

(6) Trace = max hold

8.4. Test Results
Please refer to Appendix A
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9. TIME OF OCCUPANCY MEASUREMENT

9.1. Block Diagram of Test Setup

9.2. Specification Limits

Frequency hopping systems in the 2400-2483.5MHz shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not
be greater than 0.4 seconds within a period of 0.4 seconds multiplied by number of
hopping channels employed.

9.3. Test Procedure

Following measurement procedure is reference to DA00-705:

(1) Span = zero span, centered on a hopping channel

(2) RBW=1MHz

(3) VBW > RBW

(4) Sweep = as necessary to capture the entire dwell time per hopping channel
(5) Detector function = peak

(6) Trace = max hold

9.4. Test Results
Please refer to Appendix A
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10.NUMBER OF HOPPING CHANNELS MEASUREMENT

10.1. Block Diagram of Test Setup

10.2. Specification Limits

Frequency hopping systems which use fewer than 20 hopping frequencies may
employ intelligent hopping techniques to avoid interference to other transmissions.
Frequency hopping systems may avoid or suppress transmissions on a particular
hopping frequency provided that a minimum of 15 non-overlapping channels.

10.3. Test Procedure

Following measurement procedure is reference to DA00-705:
(1) Span = the frequency band of operation

(2) RBW > 1% of the span

(3) VBW > RBW

(4) Sweep = auto

(5) Detector function = peak

(6) Trace = max hold

10.4. Test Results
Please refer to Appendix A
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11.MAXIMUM PEAK OUTPUT POWER MEASUREMENT

11.1.Block Diagram of Test Setup

11.2.Specification Limits

The Limits of maximum Peak Output Power for frequency hopping systems in
2400-2483.5MHz is: 0.125Watt. (21dBm)

11.3.Test Procedure

Following measurement procedure is reference to DA00-705:

(1) Span = approximately 5 times the 20 dB bandwidth, centered on a hopping
channel

(2) RBW > 1% of the span

(3) VBW >RBW

(4) Sweep = auto

(5) Detector function = peak

(6) Trace = max hold

11.4. Test Results
Please refer to Appendix A
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12.EMISSION LIMITATIONS MEASUREMENT

12.1.Block Diagram of Test Setup

12.2. Specification Limits

In any 100kHz bandwidth outside the frequency band in which the spread spectrum
or digitally modulated intentional radiator is operating, the radio frequency power
that is produced by the intentional radiator shall be at least 20dB below that in the
100kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement. ~Attenuation
below the general limits specified in Section 15.209(a) is not required. In addition,
radiated emissions which fall in restricted bands, as defined in Section 15.205(a),
must also comply with the radiated emission limits specified in Section 15.209(a)
(See Section 15.205(¢)).

12.3. Test Procedure

Following measurement procedure is reference to DA00-705:

(1) Set span wide enough to capture the peak level of the in-band emission and all
spurious emissions; up to 10™ harmonic.

(2) RBW =100 kHz

(3) VBW >RBW

(4) Sweep = auto

(5) Detector function = peak

(6) Trace = max hold

12.4. Test Results

Please refer to Appendix A
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13.DEVIATION TO TEST SPECIFICATIONS
NONE
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TEST PLOTS
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A.1 20dB BANDWIDTH MEASUREMENT

Test Date 2016/04/27 ~ 28 Temp./Hum. 25°C/58%
Cable Loss - Test Voltage DC 5V (via USB)
A.1.1 20dB Bandwidth Result
Modulation Centre Frequency 20 dB Bandwidth 2/3 (20dB Bandwidth)
(MHz) (MHz)
2402 0.9221 0.615
GFSK 2441 0.9221 0.615
2480 0.9221 0.615

Remark: The maximum two-thirds of the 20dB bandwidth is the limit for carrier frequency

separation presented.

. Centre Frequency 20 dB Bandwidth i
Modulation 2/3 (20dB Bandwidth)
(MHz) (MHz)
2402 1.270 0.847
8-DPSK 2441 1.272 0.848
2480 1.271 0.847

Remark: The maximum two-thirds of the 20dB bandwidth is the limit for carrier frequency

separation presented.
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A.1.2 Measurement Plots

Modulation: GFSK

Modulation: 8-DPSK
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A.2 CARRIER FREQUENCY SEPARATION MEASUREMENT

Test Date

2016/04/27

Temp./Hum. 25°C/58%

Cable Loss

1.0dB

Test Voltage DC 5V (via USB)

A.2.1 Measurement Plots
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Modulation: 8-DPSK
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2441MHz
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A.3 TIME OF OCCUPANCY MEASUREMENT
Test Date 2016/04/27 ~ 28 Temp./Hum. 25°C/58%
Cable Loss 1.0dB Test Voltage DC 5V (via USB)
A.3.1 Time of Occupancy
Moduaion | SIS | yioge [ Timeof | Movimun socmiied | Lini
DH1 0.38 120.080 <400
2402 DH3 1.64 259.120 <400
DHS5 2.88 273.024 <400
DH1 0.38 120.080 <400
GFSK 2441 DH3 1.63 257.540 <400
DHS5 2.88 273.024 <400
DH1 0.38 120.080 <400
2480 DH3 1.63 257.540 <400
DHS5 2.88 273.024 <400

Observation Period: 79 channels*0.4 seconds = 31.6 seconds

Centre Frequency: 2402MHz
DHI1: For each second of 10 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:

10 channels*31.6 seconds* 0.38 ms= 120.080 ms

DH3: For each second of 5 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:

5 channels*31.6 seconds* 1.64 ms= 259.120 ms

DHS: For each second of 3 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:

3 channels*31.6 seconds* 2.88 ms= 273.024 ms
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Centre Frequency: 2441MHz
DHI1: For each second of 10 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
10 channels*31.6 seconds* 0.38 ms= 120.080 ms

DH3: For each second of 5 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
5 channels*31.6 seconds* 1.63 ms= 257.540 ms

DHS: For each second of 3 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
3 channels*31.6 seconds* 2.88 ms= 273.024 ms

Centre Frequency: 2480MHz
DHI1: For each second of 10 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
10 channels*31.6 seconds* 0.38 ms= 120.080 ms

DH3: For each second of 5 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
5 channels*31.6 seconds* 1.63 ms= 257.540 ms

DHS: For each second of 3 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
3 channels*31.6 seconds* 2.88 ms= 273.024 ms
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Modulation Centre Frequency Mode Time of Maximum accumulated | Limit
(MHz) Occupancy (ms) |Time of Occupancy (ms) | (ms)

3DHI 0.39 123.240 <400

2402 3DH3 1.64 259.120 <400

3DHS5 2.89 273.972 <400

3DHI 0.38 120.080 <400

8-DPSK 2441 3DH3 1.64 259.120 <400
3DHS5 2.90 274.920 <400

3DHI 0.39 123.240 <400

2480 3DH3 1.65 260.700 <400

3DHS5 2.89 273.972 <400

Observation Period: 79 channels*0.4 seconds = 31.6 seconds

Centre Frequency: 2402MHz
3DH1: For each second of 10 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
10 channels*31.6 seconds* 0.39 ms= 123.240 ms

3DH3: For each second of 5 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
5 channels*31.6 seconds* 1.64 ms= 259.120 ms

3DHS: For each second of 3 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
3 channels*31.6 seconds* 2.89 ms= 273.972 ms
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Centre Frequency: 2441MHz
3DHI1: For each second of 10 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
10 channels*31.6 seconds* 0.38 ms= 120.080 ms

3DH3: For each second of 5 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
5 channels*31.6 seconds* 1.64 ms= 259.120 ms

3DHS: For each second of 3 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
3 channels*31.6 seconds* 2.90 ms= 274.920 ms

Centre Frequency: 2480MHz
3DHI1: For each second of 10 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
10 channels*31.6 seconds* 0.39 ms= 123.240 ms

3DH3: For each second of 5 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
5 channels*31.6 seconds* 1.65 ms= 260.700 ms

3DHS: For each second of 3 channel appearance, the longest time of occupancy for

each of 31.6 seconds is:
3 channels*31.6 seconds* 2.89 ms= 273.972 ms

File Number: CIM1604320 Report Number: EM-F160288

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



®
7 I U D I X APPENDIX A-Page 10 of 26

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

A.3.2 Measurement Plots

Modulation: GFSK

Centre Frequency: 2402MHz
Mode: DH1
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Modulation: GFSK

Centre Frequency: 2441 MHz

Mode: DH1

Agilent Spectrum Analyzer - Swept SA
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Modulation: GFSK

Centre Frequency: 2480MHz
Mode: DHI
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Modulation: 8-DPSK

Centre Frequency: 2402MHz

Mode: 3DH1

Agilent Spectrum Analyzer - Swept SA
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Modulation: 8-DPSK

Centre Frequency: 2441 MHz

Mode: 3DH1
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Modulation: 8-DPSK

Centre Frequency: 2480MHz

Mode: 3DH1
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Trig: Free Run TYPE WA
oErlP NNNN N

IFGain:Low #Atten: 30 dB #Atten: 30 dB
Ref Offset1 dB AMkr1 1.650 ms Ref Offset1 dB

10 dBidiv  Ref 21.00 dBm -1.24 dB) 10 dBidiv  Ref 21.00 dBm
Log Log

11 11.0]

142

1 1

2o

190 -19.

-290 -29.

-390 -39,

e b bt

WM :DEWPWM»MWMW“ MWMJVMNMMWBW" it MM‘LMI

69 |

[Center 2.480000000 GHz Span 0 Hz| [Center 2.480000000 GHz Span 0 Hz
[Res BW 1.0 MHz #VBW 1.0 MHz Sweep 10.00 ms (1001 p!SH [Res BW 100 kHz #VBW 300 kHz Sweep 1.000 s (1001 pts)
se status = sTATUS,

Mode: 3DHS5

Agilent Spectrum Analyzer - Swept SA

AIGNAUTO ALIGNAUTO 1113140 A 27,2015
Avg Type: L Avg Type: Log-Pwr TRACE[T A
- T PNOTWide ~»- Trig:Free Run TYPE Wik
#atten: 30 dB IFGainct ow #Atten: 30 dB oeTP NNNN N
Ref Offset1 dB AMkr1 2.890 ms Ref Offset 1 dB
10 dBiciv  Ref 21.00 dBm -0.80 dB) 10 dBidiv  Ref 21.00 dBm
Log Log
" 1
N
! 1
900
-190 -19.
-290 29,
a0 = i )
-49.0 -49.
59.0 w 59,
” rW) ol TP TR CPTRTII TOY
(R T R Wit Yo AR e
590 | -69.
1z

[Center 2.480000000 GHz
[Res BW 1.0 MHz #VBW 1.0 MHz

Span 0 H; [Center 2.480000000 GHz Span 0 Hz
Sweep 10.00 ms (1001 pts) Res BW 100 kHz #VBW 300 kHz Sweep 1.000 s (1001 pts)

s

sTATUS|

usc sTATUS
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A.4 NUMBER OF HOPPING CHANNELS MEASUREMENT

Test Date

2016/04/27

Temp./Hum.

25°C/58%

Cable Loss 1.0dB

Test Voltage

DC 5V (via USB)

A.4.1 Measurement Plots
Modulation: GFSK

Modulation: 8-DPSK

Agilent Spectrum Analyzer - Swept SA
oa &

Marker 2 2.483600000000 GHz

Agilent Spectrum Analyzer - Swept SA
oa &

S02 DC
Marker 2 2.483600000000 GHz
PNO:

ALIGN AUTO
Avg Type: Log-Pwr

10:31:43 PMApr 27, 2016

ALIGN AUTO 11:35:18PMApr 27, 2016

TRACE[12345 6 Avg Type: Log-Pwr TRACE[1[23456
T Trig: Free Run AvglHold> 1001100 TV o Trig:FreeRun AvglHold> 1001100 TP
Foumnitow " #Aen: 30 48 cerlP NNNKN ooy ™ #atten: 30 dB oeTlP NNNNN
Mkr2 2.483 6 GHz| Mkr2 2.483 6 GHZ]
Ref Offset 1 dB Ref Offset 1 dB
[ogeian _Ref 21.00 dBm -59.930 dBm [ogBian_Ref 21.00 dBm -59.636 dBm)
i l | i
ety A A A A N W Ay
B I i 5
i )
i =
i . o I \
wd e J 9
[Center 2.44100 GHz Span 100.0 MHZ| [Center 2.44100 GHz Span 100.0 MHz|
{#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) {#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)|
[evooe e T Y 5 T S [eTvooe e I Y N 2 S ~
N f 23999GHz| 44881 dBm N f 23999 GHz| 46997 dBm
N f 24836 GHz| 69,930 dBm N f 24836 GHz| 69,636 dBm
1 1
1 v 1 v
< > < >
e status e status

The number hopping channel is 79.

The number hopping channel is 79.
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A.5 MAXIMUM PEAK OUTPUT POWER MEASUREMENT

Test Date 2016/04/27 ~ 28 Temp./Hum. 25°C/58%
Cable Loss 1.0dB Test Voltage DC 5V (via USB)

A.5.1 Output Power

, Centre Frequency Peak Output Power o
Modulation Limit
(MHz) dBm w
2402 7.407 0.005504
21dBm
GFSK 2441 6.031 0.004010
(0.125W)
2480 5.483 0.003534
. Centre Frequency Peak Output Power o
Modulation Limit
(MHz) dBm \%
2402 5.497 0.003546
21dBm
8-DPSK 2441 4.189 0.002624
(0.125W)
2480 4.027 0.002528
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AS5.2

Measurement Plots

Modulation: GFSK

Modulation: 8-DPSK

lent Spectrum Analyzer - Swept SA

#Res BW 2.0 MHz

sTATus|

lent Spectrum Analyzer - Swept SA
ALIGNAUTO ALIGNAUTO
Avg Type: Log-Pwr Avg Type: Log-Pwr A
PHOFast Trig: Free Run Avg|Hold:>100/100 PHOFast Trig: Free Run Avg|Hold:>100/100 TYPE s
IFGain:Low Atten: 30 dB S #Atten: 30 dB oErfP NINK
Mkr1 2.402 185 GHz Mkr1 2.402 005 GHz|
Ref Offset 1 dB Ref Offset 1 dB
[ggeidv_Ref 21.00 dBm 7.407 dBm [ggeidv__Ref 21.00 dBm 5.497 dBm|
1 . — 61 E— 1 r 1
1 B [I— 1 — | R B
900 am
190 190
290 290
390 390
490 490
90 590
490 90
Center 2.402000 GHz Span 5.000 MHz [Center 2.402000 GHz Span 5.000 MHz|
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts) ffRes BW 2.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts?]

s

sTATUS!

lent Spectrum Analyzer - Swept

ALIGN AUTO
Avg Type: Log-Pur TRA Avg Type: Log-Pur TR c
PNOTFast GO TrigiFreeRun ‘AvglHold:>1001100 TYPE Mt 41010000000 GHz Trig: Free Run Avg|Hold:>100/100 TYPE Mk
IFGain:Low #Atten: 30 dB cerlP NN #Atten: 30 dB oeTlP NNNNN
Mkr1 2.440 805 GHz Mkr1 2.441 010 GHz|
Ref Offset 1 dB Ref Offset 1 dB
1ggeiaiv_Ref 21.00 dBm 6.031 dBm| (g geidiv_Ref 21.00 dBm 4.189 dBm|
1" 1 1"
IS AN 2 R y
1 1 =1 I
am om
180 190
290 290
390 390
490 490
590 590
90 90
[Center 2.441000 GHz Span 5.000 MHz| [Center 2.441000 GHz Span 5.000 MHz|
j#Res BW 2.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 ptsy j#Res BW 2.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 ptsy
=3 status

=

STATUS|

lent Spectrum Analyzer - Swept SA

ALIGNAUTO
Avg Type: Log-Pwr
AvglHold:>1001100

lont Spectrum Analyzer - Swept SA

ALIGNAUTO
Avg Type: Log-Pwr
AvglHold:> 1001100

Mkr1 2.479 835 GHz
5.483 dBm)

Ref Offset 1 dB.

Mkr1 2.479 920 GHz|
4.027 dBm|

Ref Offset 1 dB

10 dB/div  Ref 21.00 dBm 10 dB/div ~ Ref 21.00 dBm
Log Log

" .1 " 1‘

| I SR

1 P — 1

900 om0

190 190

290 290

390 390

490 450

90 90

520 90

[Center 2.480000 GHz Span 5.000 MHz| [Center 2.480000 GHz Span 5.000 MHz|
f#Res BW 2.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 ptsy f#Res BW 2.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 ptsn

= sTATUS

=

sTATUS
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A.6 EMISSION LIMITATIONS MEASUREMENT

A.6.1 Band Edge
Test Date 2016/04/27 ~ 28 Temp./Hum. 25°C/58%
Cable Loss 1.0dB Test Voltage DC 5V (via USB)

Modulation: GFSK
Single Channel

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
i RF 500 DC SENSEIINT] ALIGN AUTO 09:56:33 FM Apr 27, 2016 i SENSEINT] ALIGNAUTO 10:17:13 PMApr 27,2016
. Avg Type: Log-Pur TACE[2345 6 AvgTypeilogPwr e EEEET
[Marker 1 2.399900000000 GHz PNOTFast GO Trig:FreeRun AvglHold:>100/100 TYPE Mt Marker 1248360 PROFast GO Trig:FreeRun Avg|Hold:>1001100 TYPE (M AR
IFGainLow Atten: 30 dB oerlP NNNNN IFGain:Low #Atten: 30 dB oerlP NNNNN
Ref Offset 1 dB Mkr1 2.399 90 GHz Ref Offset 1 dB Mkr1 2.483 60 GHZ]
{ogeiav_Ref 21.00 dBm -38.893 dBm {ogBiiv_Ref 21.00 dBm -59.866 dBm

11 11

—;DD ) \ '1 }\
p N
il

w0 W AR AR nE oV 590 oo

620 =)

Center 2.40200 GHz Span 50.00 MHz [Center 2.48000 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts) j#Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts)J
= status se———— saws

Hopping Mode

Agilent Spectrum Analyzer - Swept SA
( RF S50Q  DC SENSEINT] ALIGN AUTD 10:31:43 PM Apr 27, 2016
Marker 2 2.483600000000 GHz Avg Type: Log-Pwr TRACE|1 2345 &

PNO: T::N [} ;;Ee:rgg z{;n Avg|Hold:>100/100 T;g: g’IN M
19 dBidiv geeffoz;qs.e(;(; g%m Mikr2 -%943206 c? BHr:
1102 AIANARAN il Ar AR AT AAAAAAAARAA A AL ARRAAARANARD
R e R R
190 |
-29.0 \

380 N
490 J g —
59,0 pAdiak ‘M.B.AAL\.

69,0
Center 2.44100 GHz Span 100.0 MHZ|

Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

sl < ] v ] v [ waos
1 N f 2.399 9 GHz -44.881 dBm
? N f 24836 GHz 59.930 dBm
9
10
11 ~
< >
IMSG STATUS
File Number: CIM1604320 Report Number: EM-F160288

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX ]

AUDIX Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

APPENDIX A-Page 20 of 26

Tel: +886 2 26099301
Fax: +886 2 26099303

Modulation: 8-DPSK

Single Channel

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyz
T T ALGIAUTO 12101112 28, 2035 o 3 12.21,47 A Ao 25,2016
X i Avg Type: Log-Pwr TRACE[12345 6 Type: Log-Ps TRACE
Marker 12.399900000000GHz ] = 1 creerun Avaloris 100100 e s CHz it o TrigFreeRun AvgiHold> 100100 e s
F #htten: 30 dB oerlP NNNNN IFGainlow  #Atten: 30 dB oerfP NNNN N
Mkr1 2.399 90 GHz Mkr1 2.483 60 GHZ|
Ref Offset 1 dB Ref Offset 1 dB
10 Bidv_Ref 21.00 dBm -48.321 dBm 10gBid_Ref 21.00 dBm -58.156 dBm|
1 "
1 1
l f
il e 1l
190 | 19 I
290 ) l 29 J \
390 ,N} Mv" 39 HN Lﬁ
R N
490 *V 49, VA
AN VALY
R T s e e b e o E TS g
00 &
[Center 2.40200 GHz Span 50.00 MHz| [Center 2.48000 GHz Span 50.00 MHz
ffRes BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 ptsy fiRes BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 ptsﬂ
sc. Starus, = Staros

Hopping Mode

Agilent Spectrum Analyzer - Swept SA
{ RF S0Q  DC SENSE:INT] ALIGN AUTO 11:35:18 PM &pr 27, 2016
Marker 2 2.483600000000 GHz Avg Type: Log-Pwir A2 945 6

- ) Trig:Free Run Avg|Held=>100100 TVPE | okt
PNO: Fast
FGain:low ° #Atten:30 4B per|F NHH N R
Ref Offset 1 dB Mkr2 2.483 6 GHz|
10dsidiv__Ref 21.00 dBm -59.636 dBm
og
1.0
1.00 A0 AANNE DA, 2 g ] I Ty 1 L anh e I .
TowEY 7y ey T T e e e A e Y e A e e R e T e R
-5.00
-16.01 dBm|
-19.0
-29.0
390 v‘ l
-43.0 ‘JJ 2
-59.0 Lﬂ.—u&
£3.0

Center 2.44100 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 100.0 MHz|
Sweep 9.600 ms (1001 pts)

[ o o
1 N f 23999 GHz ~16.997 dBm
2| N f 24836 GHz 59,636 dBm
2]
10
1
< >
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A.6.2 Spurious Emission
Test Date 2016/04/27 Temp./Hum. 25°C/58%
Modulation GFSK Frequency 2402MHz
Cable Loss 1.0dB Test Voltage DC 5V (via USB)

30MHz — 8GHz 8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
o i

ot T SENGEINT] ALGIAUTO 08157:47 P Apr 27, 2016 i R Ts0g 0C ALIGNAUTO 0855:44 P Apr 27, 2016
Marker 2 2.558233437500 GHz | Trig: Free Run xgﬂlnrmftm’:w’ sl [u234o8 Marker 1 14.693312500000 GHz Trg: Fres Run AJ;HZI';.::;L%;M fivad z34°8
: : s TFast G : : o
Fomnitow ™ Atten:30 4B cerlP NN Foantow 7 #hten: 10 B oelP NNNNN
Mkr2 2.558 23 GHz| Mkr1 14.693 31 GHz|
Ref Offset 1 dB Ref Offset 1 dB
(0 gBidiv_Ref 21.00 dBm -51.675 dBm)| 19 gBidy Ref 1.00 dBm -75.606 dBm
og ———
1
1
ey
S 1337 denf
-19.
) 29,
F 2
- -39,
.
egnrgw-‘ ; ! "
Start 30 MHz Stop 8.000 GHz|
f#Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts) 0
L gl FUNCTION L FUNCTION WL FUNCTIONvALE R
229796 GHz| 56298 dBm & 1
256823 GHz| 61675 dBm ¢
89,
1 v Start 8.000 GHz Stop 15.000 GHz
< > f#Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
se status = saTus

15GHz - 25GHz

‘Agilent Spectrum Analyzer - Swept SA

N T LIGNAUTO 08/59:11 Pl cpr 27, 2016
Marker 1 24.026875000000 GHz S g e LogFur L
Fomiow . #éen 10 4B ) oerlF NHRNN
Mkr1 24.026 9 GHZ|
Ref Offset 1 dB
10 delv Ref 1.00 dBm -72.260 dBm|
-9.00
1333 o)
-190
290
ET
-49.0
-59.0
590 1
790
&0 |
[Start 15.000 GHz Stop 25.000 GHz,
jfRes BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts]
e status

Note: All results have been included cable loss.
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Test Date 2016/04/27

Temp./Hum.

25°C/58%

Modulation GFSK

Frequency

2441MHz

Cable Loss 1.0dB

Test Voltage

DC 5V (via USB)

30MHz — 8GHz

8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

i So oc | SENGE ALIGNAUTO 10,0615 P 27, 2016 ALIGNAUTO 1012117 Pitbor 27,2016
Marker 2 2.597087187500 GHz ) Avg Type: Log-Pwr TRACE[1 23456 Marker 1 14.196093750000 GHz ) Avg Type: Log-Pwr TRACE[1[2345 6
PNO:Fast G  I'igiFreeRun AvglHold: 55/100 TR PO Fast GO Trig:Free Run AvglHold:>1001100 TYPE[M et
IFGain:Low #Atten: 30 dB oerlP NNNNN IFGainLow #Atten: 10 dB oeTlP NN
Ref Offset 1 dB Mkr2 2.597 09 GHz Ref Offset 1 dB Mkr1 14.196 09 GHZ]
10 dBidiv_Ref 21.00 dBm -51.584 dBm| 19gaidiv_Ref 1.00 dBm -74.581 dBm
og [————
1"
1
4425 6o
3 ~14.26 dorf
1o
-29.
.2
- -39,
o . W
590 | | ®
Start 30 MHz Stop 8.000 GHz|
[zRes BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts) =
= I S NS A N 5 Y 5 1 S
f 233707 GHz| 55153 dBm o 11—
2 259709 GHz| 51584 dBm
20 |
1 A Start 8.000 GHz Stop 15.000 GHz
< > FfRes BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
usa STATUS MsG. STATUS|

15GHz — 25GHz

Agilent Spectrum Analyzer - Swept SA

i RF S0@  DC SENSEINT| ALIGNAUTO 10:12:39 PM Apr 27, 2016
Marker 1 23.900937500000 GHz . Avg Type: Log-Pwr TRACE[112345 6
PNOTFest GO  TrigiFree Run AvglHold: 141100 TPE (M St
IFGain:Low #atten: 10 dB oETP NNNNN
Mkr1 23.900 9 GHZ|
Ref Offset 1 dB
19 gBaiv Ref 1.00 dBm -71.859 dBm|
-0
1626 o)
-190
-29.0
-39.0
190
590
Al
-69.0 9
-79.0
-89.0 |
[Start 15.000 GHz Stop 25.000 GHz
jiRes BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)
= satus

Note: All results have been included cable loss.
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Test Date 2016/04/27 Temp./Hum. 25°C/58%
Modulation GFSK Frequency 2480MHz
Cable Loss 1.0dB Test Voltage DC 5V (via USB)

30MHz — 8GHz 8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA

i 500 DC_| SENSEIIN ALIGN AUTO 10:20:53 PM A 27, 2016 ALIGNAUTO 10:23:37 PMA 27,2016
Marker 2 2.636190000000 GHz Trig: Free R :VHIJVIp::.\.-;’%fW’ ”nii PR Trig: Free R :V%Jy&e:ﬂla;l%gwr n?v?ﬁﬁ2 3456
- rig: Free Run valHold: 69 - ig: Free Run wglHold: s
Fooniow ™ #htten: 30 dB oerlP NNNNN SO0 aaten: 10 4B oerfP NNNN N
Ref Offset 1 dB Mkr2 2.636 19 GHz Ref Offset 1 dB Mkr1 14.667 28 GHZ]
10 dBidiv_Ref 21.00 dBm -51.811 dBm| 19gaidiv_Ref 1.00 dBm -73.646 dBm
0§ [
1"
1
5 15330
Tezsen) o
-29.
‘2
M -39,
S "
690 W l l 49,
Start 30 MHz Stop 8.000 GHz|
[zRes BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts) =
v Y I TR 3 T S ~ ]
3 232387 GHz| 54109 dBm s ]
f 263619 GHz| 51811 dBm
-79.0
| ||
1 a Start 8.000 GHz Stop 15.000 GHz
< > FfRes BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pls!
sc. sTaus = Stars

15GHz — 25GHz

Agilent Spectrum Analyzer - Swept SA

i RF S0Q_ DC SENSE:INT] ALIGN AUTO. 10:23:54 PM Apr 27, 2016
Marker 1 23.455937500000 GHz . Avg Type: Log-Pwr TRACE[1[2345 6
PNOFast GO  1rig:Free Run Avg|Hold: 9/100 TYPE (M A
IFGain:Low #Atten: 10 dB. DET|P NNNNN
Mkr1 23.455 9 GHZ|
Ref Offset 1 dB.
19 gBaiv Ref 1.00 dBm -71.853 dBm|
-29.0
-39.0
Al
-69.0 4
-89.0 |
[Start 15.000 GHz Stop 25.000 GHz,
j#Res BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)

Note: All results have been included cable loss.

File Number: CIM1604320 Report Number: EM-F160288

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



®
7 I U D IX APPENDIX A-Page 24 of 26

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Test Date 2016/04/28 Temp./Hum. 25°C/58%
Modulation 8-DPSK Frequency 2402MHz
Cable Loss 1.0dB Test Voltage DC 5V (via USB)

30MHz — 8GHz 8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

o RF 502 DC | SENSE:IN' ALIGNAUTO 12:12:4B.AM Apr 28, 2016 ALIGNAUTO 12:13:35 AM Apr 28, 2016
Marker 1 2.505930312500 GHz ) Avg Type: Log-Pwr TACli2345 6 Marker 1 9.610000000000 GHz ] ) Avg Type: Log-Pur 123356
PNGFest GO Trig:FreeRun AvalHold: 46/100 TYPE Vs PO Fast GO Trig:Free Run AvglHold: 23/100 TYPE(M ittt
IFGain:Low Atten: 30 dB serlP NNNNN IFGain:Low #Atten: 10 dB oeTlP NNNN N
Mkr1 2.505 93 GHz Mkr1 9.610 00 GHZ|
Ref Offset 1 dB Ref Offset 1 dB.
{ogsiav_Ref 21.00 dBm -56.458 dBm| logsidv_Ref 1.00 dBm -70.839 dBm
n
rs200)
i 9
-9.00 -29.
s
-190 -39,
20 1
39.0 59.
1
a0 s - s
- W 70 DW
—EBDI | | | -89,
Star{ 30 MHz Stop 8.000 GHz Start 8.000 GHz Stop 15.000 GHz
JrRes BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts) f#Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
o s = Sras,

15GHz - 25GHz

Agilent Spectrum Analyzer - Swept SA

i RF S0@  DC SENSEINT| ALIGNAUTO 12:13:504M Apr 26, 2016
Marker 1 24.344062500000 GHz . Avg Type: Log-Pwr TRACE[112345 6
PNOTFast GO TrigiFreeRun AvglHold: 151100 TYPE M WA
IFGainLow #Atten: 10 4B cerlP NN N
Mkr1 24.344 1 GHz]
Ref Offset 1 dB
19 gBaiv Ref 1.00 dBm -71.748 dBm|
500
17528}
RER)
-29.0
-39.0
00
500
530 '\
-89.0 |
Start 15.000 GHz Stop 25.000 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts
s, srarus

Note: All results have been included cable loss.
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Test Date 2016/04/28 Temp./Hum. 25°C/58%
Modulation 8-DPSK Frequency 2441MHz
Cable Loss 1.0dB Test Voltage DC 5V (via USB)

30MHz — 8GHz 8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

i & lse DC | SENGE ALIGNAUTO 12115:03 A A 25, 2016 ALIGNAUTO 12115152 AM A 5, 2016
Marker 1 2.597336250000 GHz ) Avg Type: Log-Pwr TRACE[1 23456 Marker 1 9.761812500000 GHz ] ) Avg Type: Log-Pwr TRACE[[2345 6
PNOTFast GO TrigiFreeRun Avg|Hold: 431100 b PROFast o Trig:Free Run AvglHold: 271100 TYPE M WA
IFGain:Low #htten: 30 dB oerlP NNNNN IFGain:Low #Atten: 10 dB oEr|P NNNNN
Mkr1 2.597 34 GHz Mkr1 9.761 81 GHZ

Ref Offset 1 dB Ref Offset 1 dB
logeidv__Ref 21.00 dBm -54.008 dBm logsidv_Ref 1.00 dBm ~70.844 dBm|

1

17,44 din

1 19,

-9.00 -29.
1745 o

190 =g

290 9

390 59

, : . 0
p NMWWW MWMWWM
690 I

| | | ) |

Start 30 MHz Stop 8.000 GHz| Start 8.000 GHz Stop 15.000 GHz
zRes BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts #Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
= s = Stars

15GHz — 25GHz

Agilent Spectrum Analyzer - Swept SA

i RF S0 DC SENSE:INT| ALIGNAUTO 12:16:29 AM Apr 28, 2016
Marker 1 22.303437500000 GHz . Avg Type: Log-Pwr TRACE[112345 6
PNOFast GO  1rig:Free Run AvglHold: 26/100 TYPE (M A
IFGain:Low #Atten: 10 dB DETIP NNNNN
Mkr1 22.303 4 GHz]
Ref Offset 1 dB
1Luugsmiv Ref 1.00 dBm -71.783 dBm|
-29.0
-39.0
Al
-69.0
-89.0 |
[Start 15.000 GHz Stop 25.000 GHz.
ffRes BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)

Note: All results have been included cable loss.

File Number: CIM1604320 Report Number: EM-F160288

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Test Date 2016/04/28 Temp./Hum. 25°C/58%
Modulation 8-DPSK Frequency 2480MHz
Cable Loss 1.0dB Test Voltage DC 5V (via USB)

30MHz — 8GHz 8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA

] R [S08 DC | SENSEIN ALIGIAUTO 12:23:13.4M At 28, 2015 ALIGNAUTO 12124117 AM Apr 23,2016
Marker 1 2.635691875000 GHz Trig:Fres R :vﬂﬁe?émfwv mrACE 123456 Marker 2 12.39' 000 GHz Tig:Free R :V%Jy&e:zlémgwr rﬁ;ﬁ%z 3456
3 rig: Free Run wg|Hold: : Fa rig: Free Run wg|Hold: ARAMAAL
\FosinLow > taten: 50 B oerfP NNNNN Foanow S ghgten: 10 4B oeTlP NNNNN
Ref Offset 1 dB Mkr1 2.635 69 GHz Ref Offset 1 dB Mkr2 12.397 76 GHZ]
0Bl Ref 21.00 dBm -53.783 dBm) 10 dBiciv_Ref 1.00 dBm -73.478 dBm
og [———
" “ e
-29.
! -39,
-49,
9.00
-59. T
g - Y
190 T Y
79 i il
290 89,
. Start 8.000 GHz Stop 15.000 GHz
F/Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
oo ! N 3 991800 GHz| -71.752 dBm
N f 1239775 GHz| 73478 dBm
590
—EBDI | |
Start 30 MHz Stop 8.000 GHz 1 R
j#Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts) r 3
= status s satus

15GHz — 25GHz

Agilent Spectrum Analyzer - Swept SA

i RF_ 5@ D SENSEINT ALIGNAUTO 12:24:46.AM Apr 28,2015
Marker 1 24.376875000000 GHz . Avg Type: Log-Pwr TRACE[112345 6
PNOTFast GO TrigiFreeRun AvglHold: 121100 TPE (M St
IFGain:Low #Atten: 10 dB oerlP NHNNN
Mkr1 24.376 9 GHZ|
Ref Offset 1 dB
19 gBaiv Ref 1.00 dBm -71.058 dBm|
-0
1738 don)
-190
-29.0
-39.0
190
590
1
530 4
-89.0 |
[Start 15.000 GHz Stop 25.000 GHz
jiRes BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)
= satus

Note: All results have been included cable loss.

File Number: CIM1604320 Report Number: EM-F160288

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.




	C1M1604320-F160288 LG PD269P(160503)-FCC ID, IC.pdf
	C1M1604320-F160288 LG PD269P(160503)-FCC ID, IC-Appendix A.pdf


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 1.30
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


